Enid Alternate Water Supply

Executive Summary

City of Enid, Oklahoma

Prepared by:

1016 24t Ave NW
Norman, OK 73069

June 2016



Enid Alternate Water Supply
Executive Summary

1.0 Introduction

The City of Enid, Oklahoma (City) has historically enjoyed an adequate supply of water
resources to support consumers in Enid and its wholesale customers. However, the City’s
annual water demand has begun to exceed the annual yield of the existing groundwater supply,
which has resulted in depletion of the aquifer system. To address this supply gap, the City
initiated a Water Master Plan (by others) that recommended developing a new surface water
supply from Kaw Lake to supplement the existing groundwater supply.
[...]
VERTICAL TURBINE
PUMPS

DISCHARGE

GATE CONTROL HEADER

MAXIMUM N7

WATER LEVEL

MINIMUM
WATER LEVEL

Figure 3: Caisson & Microtunnel Layout

2.3.3 Intermediate Booster Pump Station

An intermediate booster pump station will be needed in order to convey the design flow without
providing excessive pressure in the pipeline. Based on system hydraulics, it is intended that the
Intermediate Booster Pump Station be located along the pipeline route near State Highway 74.

2.3.3.1 Ground Storage Tank

Conceptual design for the Intermediate Booster Pump Station (BPS) includes a ground storage
tank (GST) to provide a stable reservoir on the suction side of the BPS. Based on sizing
calculations and the predicted 50-year design flow, the recommended size for the tank is 5 MG.

2.3.3.2 Intermediate BPS Pumping Capacity

The Intermediate BPS pumps will convey water from the GST to a Terminal Storage Reservoir
(TSR) adjacent to the new Water Treatment Plant (WTP). This station’s design capacity will be
18.5 MGD (12,847 GPM) at 452 feet of head. Like the Intake pump station, the Intermediate
BPS will be able to turn down speed to meet the City’s current system-wide minimum flow rate
of 7.0 MGD (4,861 GPM) in order to minimize the number of pumping start-stop cycles. This
lower flow is also achieved by the use of VFDs.

Page 8




Enid Alternate Water Supply
Executive Summary

Four (4) 1,000 HP horizontal split-case pumps in a parallel configuration are recommended in
the conceptual design. The pump station will be configured with three (3) duty pumps and one
(1) standby pump.

2.3.3.3 Intermediate BPS Layout

The Intermediate Booster Pump Station was designed to be an on-grade building with a
common suction header, common discharge header, and four parallel horizontal split case
pumps. Also included is an overhead door with an overhead crane and monorail. An adjacent
air-conditioned electrical room will house VFD’s and controls. Outside the main building is the
GST, a discharge flowmeter inside a concrete vault, access road, backup generator, and
associated buried valves.

2.4 Cost Estimates

Capital costs for the proposed Kaw Lake Intake Pump Station and Intermediate BPS include
power transmission, emergency back-up power, access roads, site civil, structural, mechanical,
and pump station electrical, as well as contractor’s overhead and profit, mobilization, land
acquisition, Program execution and design, and contingency. The Rough Order of Magnitude
cost estimate for the Intake and Intermediate Booster Pump Station is $49,611,000.

3.0 Pipeline

The pipeline will convey the raw water from the proposed Kaw
Lake intake structure to the proposed Water Treatment Plant
(WTP).

3.1 Introduction

An analysis of the Kaw Lake Water Supply Pipeline was /
performed including a corridor evaluation, hydraulic analysis, DIPELlﬂe
and capital and life cycle cost estimates. Three (3) corridor

options for the proposed raw water pipeline from the Kaw Lake Intake Pump Station to the
proposed Enid WTP were evaluated.

3.2 Alternatives

The Direct Corridor is routed diagonally from the proposed intake to the proposed WTP. The
Southern Corridor is routed southwest from the proposed intake for approximately 18 miles,
then turns west towards Enid near Red Rock. The Northern Corridor is routed west from the
proposed intake for approximately 55 miles, then turns south northeast of Enid. Total lengths of
each corridor are listed below:

Page 9



Enid Alternate Water Supply
Executive Summary

e Direct Corridor — 67.5 miles
e Southern Corridor — 74.0 miles
e Northern Corridor — 78.6 miles

vv'.v "
|
PONCATRIBES |
OFIINDIANS
OKLAHOMA -

PAWNEE
¥, NATION
- oF: OKUAHOMA

S
3

r- Bo
iy -l B

Figure 4: Pipeline Corridor Map

Each of the corridors passes through multiple tribal lands as shown in Figure 4. The Direct and
Northern Corridors are routed through the Osage, Ponca, and Tonkawa tribal lands, and the
Southern Corridor is routed through the Osage, Ponca, and Otoe-Missouri tribal lands.

The Direct and Northern Corridors provide partnering opportunities with other cities and towns
to the north along each corridor. Ponca City and Phillips 66 Ponca City Refinery have expressed
interest in partnering with the City of Enid for additional water supply. The Southern Corridor
provides a partnering opportunity with the City of Stillwater. At the time of the evaluation, the
City of Stillwater encouraged the City of Enid to select a corridor that was best for Enid. The
City of Stillwater has its own long-term water supply plan, but may still have a partnering interest
as the Program continues to develop.

3.3 Recommended Alternative

Evaluation of the corridors is based on affordability, operation and maintenance, constructability,
environmental concerns, construction schedule, landowner impact, and regional use. The Direct
Corridor provides the most advantageous alternative for the City of Enid and is the
recommended corridor.

3.4  Conceptual Design

The design flow for the Kaw Lake Water Supply Pipeline is 19.5 MGD based on the 2072 max
month demand for surface water. A preliminary hydraulic analysis of the Direct Corridor

Page 10




Enid Alternate Water Supply
Executive Summary

concludes that a 36-inch pipeline or combination of 42-inch and 36-inch pipelines are viable
alternatives. Both scenarios will require an intermediate booster pump station to provide the
required design flow. A pipeline optimization analysis that compares the capital costs and power
(pumping) costs for each diameter results in a recommendation of a 36-inch pipeline. The
recommended location of the intermediate booster pump station is just east of State Highway 74
along the Direct Corridor.

3.5 Cost Estimate

Capital costs for the Direct Corridor include the pipeline and installation, fittings and valves, and
all site restoration as well as contractor’s overhead and profit, mobilization, land acquisition,
Program execution and design, and contingency. The Rough Order of Magnitude cost estimate
for the Pipeline is $189,020,000.

4.0 Terminal Storage Reservoirs

Terminal storage is employed to provide a constant supply of

raw water to the new water treatment plant, and it can also be - o
utilized to minimize costs associated with conveyance of raw f:g 6
water. As such, the main components of the terminal storage 2 >
assessed for the current project were Emergency Storage and 5” 15'
Equalization Storage. < @

< ‘,{o
4.1 Introduction 'STOHAG?*

For this program, the City desires to separate the volume dedicated for equalization storage
from the volume for emergency storage. Therefore, the terminal storage is divided into two
components:

e Equalization (TSR EQ) — storage used on a routine basis to meet peak demands
e Emergency (TSR EM) — storage used only when raw water conveyance is not in service

The Equalization Storage (TSR EQ) will be located adjacent to the new WTP. The Emergency
Storage (TSR EM) will be located at a different location along the pipeline corridor. There are
many factors that aid in determining the optimum TSR EM location including Vance Air Force
Base flight patterns, land availability, and future ancillary uses of the TSR EM (community water
feature). As such, the location of the TSR EM has not been finalized at the present time, but has
been conceptually sited east of US Highway 81 approximately one-mile from the proposed
pipeline corridor.

Page 11



Enid Alternate Water Supply
Executive Summary

4.2 Design Criteria

The design horizon for the terminal storage is 50 years. Therefore, sizing is based on 2072
flows. The following design criteria were used for the two (2) storage components:

e Emergency Storage (TSR EM)
o Duration: 14 days of storage
o Daily volume: 13.2 MGD, equal to the 2072 average day demand (19.2 MGD)
less the sustainable yield of the well field (6.0 MGD)
o Total Emergency Storage volume: 185 MG
o Additional storage volume for the dead pool and stormwater volume
o Approximate total acreage: 65 acres
e Equalization Storage (TSR EQ)
o Basis: 3-month maximum conveyance capacity
Number of days at average day demand: 4.7 days
Design average day flow rate: 13.2 MGD
Hydraulic inefficiencies (evaporation, treatment plant losses, etc.): 5%
Total equalization storage volume: 64.7 MG
Additional storage volume for the dead pool and stormwater volume
Approximate total acreage: 20 acres

O O O O O O

4.3 Conceptual Design

The conceptual design for the terminal storage was completed with the assumptions and
components listed in the following table.

Item TSR EM TSR EQ

Number of Cells 1 2

Cells in series; smaller first cell to
collect sediment. Water is withdrawn

Cell Configuration N/A
from larger second cell for
treatment.
Earthwork Balanced Cut/Fil Balanced Cut/Fil
Approach

60 mil textured HDPE liners; soil
Liner 60 mil textured HDPE liner cement liner on smaller cell to
facilitate sediment removal

Full soil cement liner on smaller cell;
soil cement liner on side slopes of
larger cell

Soil cement liner at waterline

Bank Stabilization (width of 6 feet)

Page 12




Enid Alternate Water Supply
Executive Summary

Adjacent pump station and 36- Low-lift pump station and yard
Conveyance . . .
Facilities inch pipeline to raw water piping to convey water to the head
pipeline from Kaw Lake of the WTP

4.4 Recommended Alternative

The following terminal storage facilities are recommended:

e New TSR EQ at Chestnut Site sized based on the 3-month maximum flow scenario
o New TSR EM (at site to be determined) sized to provide 14 days of emergency storage
at average day flow in excess of the sustainable groundwater supply

4.5 Cost Estimate

Capital costs for the Equalization and Emergency Terminal Storage Reservoirs include the
earthwork, piping, liners, bank stabilization, and conveyance facilities, as well as contractor’s
overhead and profit, mobilization, land acquisition, Program execution and design, and
contingency. The Rough Order of Magnitude cost estimate for the Terminal Storage Reservoirs
is $64,433,000.

50 Water Treatment Plant

Water quality objectives and infrastructure associated with the
proposed water treatment plant (WTP) have been developed to
a level of detail sufficient to identify the needed components,
update the Program’s estimated total costs, and progress with
the needed permits. Development of the WTP involved close
coordination with City staff and officials through meetings and
workshops to assure a realistic and representative approach to
planning for the City's future water supply and production needs.

51 Introduction

Two site alternatives were considered for location of the proposed WTP. The first site is the
property associated with the Northern Oklahoma Resource Center of Enid (NORCE), located in
the northeast Enid. The second site is the Chestnut Site adjacent to the existing Plant No. 2 in
west Enid.

Based on technical feasibility, operational considerations, geographic location, land use
compatibility and land acquisition, environmental impact, and relative project costs, the Chestnut
Site is recommended for the WTP and equalization terminal storage reservoir (TSR EQ).

Page 13



Enid Alternate Water Supply
Executive Summary

5.2 Alternatives

A number of different technologies and treatment configurations were considered at the onset of
the Program. Following workshops with City staff, the long list of treatment alternatives was
pared to four (4) different feasible alternatives for full consideration.

e Alternative 1 — Conventional WTP with Ozone and Granular Activated Carbon
e Alternative 2 — Lime Softening with Ozone

e Alternative 3 — Microfiltration-Nanofiltration

e Alternative 4 — Conventional WTP with Nanofiltration

53 Recommended Alternative

Costs were developed based on preliminary unit process sizes, preliminary layouts, and
conceptual alternative configurations for the facilities associated with each alternative. A non-
monetary evaluation was also performed including water quality, environmental impacts, and
operability. Each criteria was given a weighted score proportional to its importance, as
developed in cooperation with City staff. Alternative 1, Conventional WTP with Ozone and
Granular Activated Carbon is the recommended alternative for treatment of surface water from
Kaw Lake.

5.4 Conceptual Design

The recommended alternative, shown in Figure 5, proposes pre-oxidation with ozone, a
conventional coagulation-flocculation-sedimentation-filtration treatment train followed by post-
filtration granular activated carbon (GAC) contactors. Ozone is a powerful oxidant that will serve
as the primary disinfectant, as well as mitigate taste and odor compounds. The conventional
coagulation-flocculation-sedimentation-filtration train meets the requirements of the Surface
Water Treatment Rule, which necessitates multiple barriers for the removal of disease causing
microbes present in surface waters. The GAC contactors will be designed to remove dissolved
organics and taste and odor compounds that remain in the water following filtration.

The sedimentation basins will produce a moderate amount of residual waste that must be
further processed prior to ultimate disposal in a landfill. Gravity thickeners are proposed to
concentrate the residual stream prior to storage and further concentration in on-site lagoons.
Dried solids will periodically be removed from the lagoons and disposed of in the municipal
landfill. Additional waste will be generated during backwash of the filters, which contains a
higher volume of water but lower concentration of solids. The backwash waste will be stored in
surge basins prior to recycling or discharge to the sanitary sewer or permitted receiving stream.

Page 14



Enid Alternate Water Supply
Executive Summary

Ozone Facility

™
8-

L Flocculation/ o
b& Sedimentation WleSSed
: : ater Pump
M Filters GAC _
1 Contactors Station
m_-_ei
I _, e . TP"E '

E—:.M o

/ Clearwell

Raw Water Rapid Mix
Pump Station ;

i
I
i
\ Backwash

Gravity \, Surge Basins

Thickeners

Overflow Sanitary

jm———— b--===>  Sewer/
I Receiving
1
g NP | Stream
Lagoons
j ! Landfill
—

Figure 5: Recommended WTP Alternative Process Flow Diagram
55 Cost Estimate

Capital costs for the water treatment plant include the process, structural, mechanical, electrical
and civil improvements associated with the recommended alternative, as well as contractor’s
overhead and profit, mobilization, land acquisition, Program execution and design, and
contingency. The Rough Order of Magnitude cost estimate for the WTP is $102,736,000.

6.0 Distribution

Distribution system improvements are necessary to connect
water from the new WTP to the existing City of Enid water
distribution network. Additionally, improvements necessary to
connect, and blend, the existing groundwater supply system to
the water distribution network are discussed.

6.1 Introduction

The Enid water distribution network is comprised of two pressure

planes, the West (High) and East (Low) Pressure Planes, as shown in Figure 6. The City
currently operates two plants, which include storage, chlorination, fluoridation, and pumping
facilities. The East Pressure Plane is served by Plant No. 1, which is the older of the two plants.

Page 15



Enid Alternate Water Supply
Executive Summary

The West Pressure Plane is served by Plant No. 2. Groundwater is conveyed from the existing
well fields to Plants No. 1 and 2.

Approximate Pressure|Plane Division

West Pressure Plane

East Pressure Plane

/@
Plant No. 1

Emid RandolplAve £-Owwn K Garriott R}

@
Plant No. 2

US-80-WUS50 EUS-ATZ E TUS412W-

W OWen K Garmott Rd US=412-7:1 " E-Owen K Garriott Rd.

Figure 6: Distribution System Pressure Planes

In general, Plant No. 1 receives water from the Ames, Drummond, and Enid Wellfields, and
Plant No. 2 receives water from the Cleo Springs and Ringwood Wellfields. There is an existing
connection between the transmission mains to each of the plants, which includes the Imo Pump